
Tahoe‐Truckee Sanitation Agency 
Regular Board Meeting 

January 8, 2020 



  

 TAHOE-TRUCKEE SANITATION AGENCY 
A Public Agency 

13720 Butterfield Drive 
TRUCKEE, CALIFORNIA 96161 

(530) 587-2525 • FAX (530) 587-5840 

 
Directors 

Dale Cox: President 
Dan Wilkins: Vice President      
Jon Northrop 
Blake Tresan 
S. Lane Lewis 

General Manager 
LaRue Griffin 

   
BOARD OF DIRECTORS 

REGULAR MEETING NOTICE AND AGENDA 
 

Date:  January 8, 2020 
Time: 9:00 AM 
Place: Board Room, Tahoe-Truckee Sanitation Agency, 13720 Butterfield Drive, Truckee, California  
 
Members of the public will have the opportunity to directly address the Agency Board of Directors 
concerning any item listed on the Agenda below before or during consideration of that item. To better 
[...]
District, he worked for Nolte Associates and Integrated Recycling, Inc. Mr. Tresan received his 
Master of Science degree in Environmental Engineering from the University of California at Davis, 
and his Bachelor of Arts degree in Environmental Science from the University of California at 
Berkeley. 

S. Lane Lewis, Director. Mr. Lewis has served as a Director on the Tahoe-Truckee 
Sanitation Agency Board since 1993. Mr. Lewis has also served as a Director on the North Tahoe 
Public Utility Board from 1989 through 2018. He has since been appointed as a consultant for the 



 

15 

North Tahoe Public Utility Board Sewer Committee to sit on the Board with the Tahoe-Truckee 
Sanitation Agency. Mr. Lewis is the owner/operator of the Old Brockway Golf Course. He is highly 
involved in the community and has served on several boards during the last forty years. Mr. Lewis 
received his Bachelor of Science B.S., Business Administration from San Jose State University 
in 1978, and his Master of Science M.A., International Marketing from Nijenrode International 
School of Business, Holland in 1979. 

Agency Management and Staff 

LaRue Griffin, General Manager. Mr. Griffin has served as General Manager of the Tahoe-
Truckee Sanitation Agency since 2015, responsible for managing the day-to-day operations of 
the Agency, and for carrying out the policies and ordinances of the Board of Directors. Mr. Griffin 
has over 17 years of experience in the water/wastewater industry. Prior to joining the Agency, Mr. 
Griffin was the General Manager at the North of River Sanitary District for ___ years, and he 
worked as a civil engineer for Boyle Engineering.  He received his Bachelor of Science and Master 
of Science degrees in Civil Engineering from the Oklahoma State University. 

Michael Peak, Operations Department Manager.  Mr. Peak joined the Tahoe-Truckee 
Sanitation Agency in 1995, and since then, he has served in a variety of roles including as 
Operations Department Manager and Chief Plant Operator since ____. Mr. Peak is responsible 
for the day-to-day management and operations of the wastewater treatment plant including 
meeting the waste discharge requirements set forth by the California State Regional Water Quality 
Control Board.  Mr. Peak holds a State Water Resources Control Board Grade V Wastewater 
Treatment Plant Operator Certificate. 

Roshelle Chavez, Administrative Services Manager. Ms. Chavez has served as the 
Agency’s Administrative Services Manager since 2016. In that capacity, she is responsible for 
financial services, accounting, billing, general administration, and various other duties. Previously, 
Ms. Chavez worked for the North of River Sanitary District and for various private businesses 
throughout her more than 20-year career. 

Employees and Labor Arrangement 

The Agency currently has 49 full-time employees, 36 of which work in operations and 13 
of which work in administration and management. All employees are “at-will” as there are no 
collective bargaining agreements or unions in place.  All employee salaries and benefits are based 
on job descriptions and salary schedules that were adopted by the Agency Board in 2019, based 
on a Classification and Compensation Study performed by Bryce Consulting.  The Agency has 
not experienced any work stoppages or delays by its employees within the past five years.  

Awards and Recognition 

The Agency has received various honors and awards in recent years, including the 
California Water Environment Association Sierra Section Plant of the Year Award for 5-20 MGD 
Plants; and, the California Sanitation Risk Management Authority Workers’ Compensation 
Excellence Award in the Large Agency Category for 2010-2011 and 2011-2012. 

Debt Management Policy 

In December 2019, the Agency Board approved a debt management policy in compliance 
with California Government Code section 8855(i).  The policy sets forth the Agency’s goals for 
the approval and issuance of bonds, notes and other debt instruments and sets forth guidelines 
for the use of debt to finance capital projects.   

 



16 

THE WASTEWATER SYSTEM 

Overview 

The Agency owns, operates and maintains a regional wastewater treatment plant and 
interceptor that serve more than 41,000 connections within the Agency’s 62.3 square mile service 
area throughout the Tahoe and Truckee River Basins.  Raw sewage is conveyed to the treatment 
plant via gravity through a 17-mile reinforced concrete pipe, for treatment via a series of biological, 
chemical and physical processes.  Additional information on the treatment plant and interceptor 
is set forth below under “– Wastewater System Facilities.” 

All of the Agency’s customers pay two separate sewer service charges, as follows: 
(1) they pay a sewer service charge to the Agency to cover the cost of operating and maintaining
the treatment plant and interceptor, and (2) they pay a separate sewer service charge to the local
Member District in which they are located, to cover the cost of collecting and conveying the raw
sewage to the Agency’s interceptor.

New customers also pay two connection fees – one to the Agency and one to the local 
Member District.   

Historically, the Agency billed its customers directly on a semi-annual basis on July 1 and 
January 1 of each year.  However, starting in Fiscal Year 2019-20 annual sewer service charges 
are levied and collected on the County property tax roll. See “FINANCIAL MATTERS OF THE 
AGENCY – Wastewater Rates and Charges.”  

Number of Wastewater Connections 

The following table shows the number of residential and non-residential connections 
served by the Wastewater System for the past six fiscal years. 

Table 1 
Tahoe-Truckee Sanitation Agency 

Number and Type of Wastewater Connections 

As of  
June 30, 

Residential 
Connections 

Commercial 
Connections 

Total  
Connections 

2014 30,546 9,053 39,599 
2015 30,829 9,106 39,935 
2016 31,050 9,284 40,334 
2017 31,290 9,323 40,613 
2018 31,473 9,345 40,818 
2019 31,782 9,412 41,194 

________________ 
Source:  Tahoe-Truckee Sanitation Agency. 



 

17 

Top Ten Customers 

The ten largest customers of the Wastewater System accounted for approximately 6% of 
the total revenues of the Wastewater System for Fiscal Year 2018-19.  The following table shows 
the ten largest customers of the Wastewater System as of June 30, 2019.  

Table 2 
Tahoe-Truckee Sanitation Agency  

Ten Largest Customers as of June 30, 2019 
 

 
Customer 

Type of  
Use 

 
Revenues 

Percent of 
Total Revs. (1) 

1. Resort at Squaw Creek Hotel $153,789 1.22% 
2. Northstar Ironhorse Ski Resort 128,339 1.02 
3. Ritz Carlton Hotel 95,289 0.76 
4. Squaw Valley Resort LLC Ski Resort 93,275 0.74 
5. Village Basecamp LLC Mobile Home Park 59,719 0.47 
6. Alpine Meadows Ski Corp Ski Resort 53,582 0.42 
7. Tahoe-Truckee Unified School School District 51,691 0.41 
8. First Ascent HOA Ski Resort 50,190 0.40 
9. Squaw Valley Real Estate Ski Resort 48,813 0.39 
10. Tahoe Forest Hospital Hospital 45,414 0.36 

 Total, Top 10  $780,100 6.18% 
________________ 
(1)  Based on total Service Charges for Fiscal Year 2018-19 of $12,615,757. 
Source:  Tahoe-Truckee Sanitation Agency. 
 
Wastewater System Facilities 

General. The Agency’s wastewater treatment plant or Water Reclamation Plant (WRP) is 
located three miles east of the Town of Truckee, in the unincorporated area of Martis Valley.  The 
WRP began operations in 1978 with a capacity of 4.83 MGD, which was expanded to 7.4 MGD 
in 1982.  The Agency subsequently completed a large, $75 million modernization and expansion 
of the WRP in 2008, increasing overall plant capacity to 9.6 MGD for a maximum of one-week, or 
8.3 MGD for a maximum of one-month.  A portion of the cost of the 2008 expansion project was 
financed with the proceeds of the SRF Loan, which is being prepaid with the Bonds.  See “PLAN 
OF REFUNDING.”  The Agency anticipates that future demand for its wastewater treatment 
services will increase at a rate of approximately 1% per year, and that the current capacity of the 
Water Reclamation Plant is sufficient to meet demand [for the foreseeable future].   

Treatment Process. The WRP provides tertiary level treatment, which consists of influent 
screening, grit removal, primary sedimentation, pure oxygen activated sludge, biological and 
chemical removal, biological nutrient removal (“BNR”), mixed media filtration, and final 
chlorination. Organic sludge is digested anaerobically, dewatered and transported to a landfill or 
used as a solid amendment.  As part of the 2008 expansion project, the primary and secondary 
treatment processes were expanded and a BNR system was constructed to replace an existing 
physical-chemical process.  In addition, a new method of dewatering biosolids was implemented. 

Waste activated sludge is pumped to an organic sludge thickener for thickening before 
being fed to the anaerobic digesters. The digesters serve to stabilize the material for dewatering 
and disposal. Methane gas, a byproduct of the digester process, is drawn off and stored to supply 
a series of boilers which furnish facility and process heat. Once stabilized, the sludge is put 
through centrifuges for dewatering. The dewatered solids are then discharged to a conveyor 
system for transfer to storage hoppers. Both inorganic and organic sludges are generated at the 
water reclamation plant. Inorganic sludges are hauled to the Lockwood Landfill, east of 
Reno/Sparks. Organic sludges are hauled to Bently Ranch in Nevada for use as a soil 
amendment.  



18 

Effluent Disposal.  Effluent is disposed of in a subsurface effluent disposal field; solids 
are hauled to Nevada, as described above. The Agency utilizes a soil aquifer treatment system, 
with an underground disposal system which allows plant effluent to percolate into the permeable 
glacial outwash soil in Martis Valley. The discharge field is located about 1/3 mile southwest of 
the WRP. This disposal practice departs from the typical practice of discharging plant effluents 
directly into receiving water bodies.  See “– Regulatory Matters” below. Instead, the facility 
discharges to the Martis Valley Groundwater Basin, which eventually migrates toward the Truckee 
River and Martis Creek, both of which are within a half mile of the disposal site. High rate 
subsurface effluent disposal is possible because of the highly permeable glacial outwash 
materials that overlay the older, much less permeable materials beneath. The disposal system 
consists of 78,000 feet of underground perforated piping.  

Historical Wastewater Flows 

The following table sets forth the historical average daily wastewater flow to the WRP and 
related statistics for the fiscal years shown.  

Table 3 
Tahoe-Truckee Sanitation Agency 

Historical Average Daily Flow 

Calendar 
Year 

Average Dry Weather 
Flow (MGD)(1) 

Total Wastewater 
Treated (MGD)(2) 

2014 4.121 3.563 
2015 3.825 3.370 
2016 4.021 4.094 
2017 4.521 5.260 
2018 4.175 4.009 
2019 4.054 n/a 

________________ 
(1) Average Dry Weather Flow is calculated June 21 to September 21 of each year.
(2) Total Wastewater Treated is calculated January 1 to December 31 of each year.
Calendar 2019 information is not yet available.
Source:  Tahoe-Truckee Sanitation Agency.

Regulatory Matters 

The U.S. Environmental Protection Agency (“EPA”), California State Water Resources 
Control Board (“State Water Board”), and the Lahontan Regional Water Quality Control Board 
(“Lahontan RWQCB”) regulate the Wastewater System. The Agency is currently in compliance 
with all Federal and State regulatory requirements. 

A Waste Discharge Requirements (“WDR”) Order No. R6T-2002-0030, signed April 9, 
2002, allows the effluent from the WRP to be disposed of in a subsurface effluent disposal field. 
The Lahontan RWQCB specifies waste discharge requirements and regulates the waste 
discharged from the WRP. The Lahontan RWQCB also has effluent requirements for the plant. 
The Agency currently does not operate pursuant to a National Pollutant Discharge Elimination 
System (“NPDES”) permit. However, one of the goals of the Master Plan (described below) is to 
evaluate whether a NPDES permit may be required for operation by the Agency in the future, 
which could result in stricter discharging limits and increased costs to the Agency.  See “– Master 
Sewer Plan” and “RISK FACTORS – Regulatory Requirements.” 

The State Water Board maintains a database of Sanitary Sewer Overflows (“SSOs”) from 
public/permitted systems and private lateral sewage discharges. The State Water Board 
formalized the Statewide General Waste Discharge Requirements for Sanitary Sewer Systems, 
Water Quality Order No. 2006-0003 (SSS WDRs), on May 2, 2006. All public agencies that own 



 

19 

or operate a sanitary sewer system that is comprised of more than one mile of sewer pipes which 
convey wastewater to a publicly owned treatment facility must be covered under the SSS Waste 
Discharge Requirements. The SSS Waste Discharge Requirements requires enrollees, among 
other things, to maintain compliance with the Monitoring and Reporting Program. In the past five 
years, the Agency has reported zero SSOs. 

Master Sewer Plan 

In January, 2019 the Agency engaged Carollo Engineers, Inc. to develop a Master Sewer 
Plan (“Master Plan”).  The purpose of the Master Plan is to evaluate the condition and capacity of 
existing facilities, project future flows and loads, develop and evaluate alternatives for upgrades 
and improvements to meet future facilities needs through a 25-year planning cycle, and 
recommend schedules and cost estimates for selected capital improvements.  The Agency 
anticipates the Master Plan will be completed in April 2020. Upon completion of the Master Plan, 
the Agency anticipates commencing a wastewater rate study that will take into account the 
findings and recommendations of the Master Plan, as well as the long-term operational and 
financial requirements of the Wastewater System. 

Currently, the Agency discharges treated wastewater into an underground subsurface 
effluent disposal field and not directly in the Martis Creek or Truckee River. Accordingly, the 
Agency is not subject to an NPDES permit with respect to its discharge. However, in the future, 
an NPDES permit may be required, which could potentially require the Agency to satisfy stricter 
effluent limits and/or increased regulatory requirements. 

Organizational Assessment 

In December, 2019, the Agency engaged Carollo Engineers, Inc. to conduct an 
Organizational Assessment, including (1) an overall Agency organizational assessment, (2) 
individual department assessments and (3) use of consultant assessment.  The purpose is to 
assist the Agency in improving its efforts to meet its mission statement and provide full-time-
equivalents as a follow-up to the Agency’s Classification and Compensation Study described 
elsewhere in this Official Statement. The Agency anticipates the Organizational Assessment will 
be completed in May 2020. The Agency anticipates its upcoming rate study will also take into 
account the findings and recommendations of the Organizational Assessment. 

Anticipated Capital Improvements 

The table below presents the Agency’s anticipated capital improvements for the fiscal 
years shown.  Anticipated capital improvements are expected to be funded from funds that have 
been set-aside in the Capital Reserve Fund and in the Replacement, Rehabilitation and Upgrade 
Fund, as well as from future net operating income and connection fee revenues.   

The Agency cannot provide any assurance that any specific improvements will be 
completed or completed on the anticipated schedule, or that the expenditures shown below will 
made. At this time, the Agency does not expect to incur any additional bonded indebtedness to 
finance these anticipated capital improvements. 

 



20 

Table 4 
Tahoe-Truckee Sanitation Agency 
Anticipated Capital Improvements 